
Water System Improvements
Drinking Water State Revolving Fund 
Project Planning Document

City of Mt. Pleasant

Project No.: 220532
May 10, 2023



City of Mt. Pleasant
Drinking Water State Revolving Fund 
Project Planning Document

Prepared For:
City of Mt. Pleasant 
Mt. Pleasant, Michigan

May 10, 2023
Project No. 230532



Table of Contents Fishbeck | Page i

Z:\2023\230532\WORK\REPT\MT PLEASANT DWSRF PLANNING DOCUMENT_DFT_2023_0510.DOCX

1.0 Introduction.......................................................................................................................................................1

2.0 Project Background ...........................................................................................................................................2
[...]
period.

To determine a projected change in the ADD each year, the starting ADD was multiplied by an annual demand 
growth of 0.25%. The projected change in the ADD was then added to the starting ADD. This process was 
repeated for each following year, starting with the new estimated ADD. 

Table 3, Graph 2, and Figure 4 indicate the historical datasets and projected water demands for both the ADD and 
MDD through 2042. In 2042, the ADD uses 26.4% of the well capacity and the MDD uses 50.8% of the well 
capacity. The City’s current water supply will be operating within EGLE’s recommended 80% capacity in the 
future. 

0.00

1.00

2.00

3.00

4.00

5.00

6.00

7.00

8.00

2012 2014 2016 2018 2020 2022

ADD MDD Well Capacity 80% of Well Capacity

De
m

an
d 

(m
gd

)

Year



May 10, 2023 Fishbeck | Page 5

Z:\2023\230532\WORK\REPT\MT PLEASANT DWSRF PLANNING DOCUMENT_DFT_2023_0510.DOCX

Table 3 – Projected Water Demands Through 2043

Year Projected ADD 
(mgd)

Projected MDD 
(mgd)

2022 1.83 3.53
2027 1.85 3.58
2042 1.93 3.71

Graph 2 – Projected Water Demands Through 2043 

2.5 Existing Facilities
2.5.1 City System Description 

The City’s water system includes 6 vertical wells in 3 well fields, a horizontal groundwater collector well, a lime 
softening WTP, 2 elevated water storage tanks, the Island Facility with 2 ground storage tanks, a high service 
pump station, and approximately 89 miles of water main. All the wells and the horizontal collector are located on 
the south side of the Chippewa River and west of Mission Road. The City system is older, with the average age of 
water main over 60 years old. The material of pipe includes cast iron, ductile iron, PVC, and asbestos-cement. The 
water system currently services approximately 5,949 customers, including residential, commercial, and industrial. 
A meter at the WTP totalizes daily pumpage to the water distribution system and customer water meters are 
read/billed monthly.

1.83 1.85 1.93

3.53 3.58
3.71

0.00

0.50

1.00

1.50

2.00

2.50

3.00

3.50

4.00

2010 2015 2020 2025 2030 2035 2040 2045

Historical ADD Historical MDD Projected ADD Projected MDD

De
m

an
d 

(m
gd

)

Year



May 10, 2023 Fishbeck | Page 6

Z:\2023\230532\WORK\REPT\MT PLEASANT DWSRF PLANNING DOCUMENT_DFT_2023_0510.DOCX

The existing water system is included in Figure 2.

2.5.2 City Well System and Capacity

The active wells and their capacities are as indicated in Table 4.

Table 4 – City Active Wells and Permitted Capacities
Well Field Name Well Name Well Capacity (gpm) Well Capacity (mgd)

Well No. 6 600 0.86
Broomfield

Well No. 20 500 0.72
Well No. 16 580 0.84

Deerfield
Well No. 17 340 0.49
Well No. 18 1,000 1.44
Well No. 19 1,000 1.44West
Ranney Well Collector 2,050 2.95

Total Capacity 6,070 8.74
Firm Capacity 5,070 7.30

gpm – gallons per minute
mgd – million gallons per day

The West Well Field is located at the Island Facility (Island). It should be noted that Wells 18 and 19 cannot be 
operated at the same time due to issues with water quality and capacity; however, this does not affect the firm 
capacity of the raw water supply because the Ranney Well Collector is the largest well. The Broomfield Well Field 
is located south of Broomfield Street just east of the Intramural fields of CMU. The Deerfield Well Field is located 
near the intersection of Deerfield and Mission Roads. The current firm capacity of the existing water supply wells, 
including the Ranney Well Collector, is 7.3 million gallons per day (mgd), which is approximately 50.8% the 
projected year 2043 maximum day demand of 3.71 mgd. 

2.5.3 Island

The Island location is remote and consists of the West Well Field, Ranney Well Collector and pump building, high 
service pump building, 2 ground storage reservoirs and valve vault. The Ranney Well Collector is located adjacent 
to the Chippewa River as indicated in Figure 3 and is the main source of water to the City, consisting of a well 
caisson and horizontal laterals extending from the base of caisson. The Ranney Well Collector has the lowest 
chemical and electric costs to operate due to its water quality. 

A high service pump station on the Island pumps water from the finished water reservoirs to the City water 
distribution system using 4 high service vertical turbine pumps. There are 4 high service pumps. The capacities of 
each pump along with the firm capacity with the highest pump out of service is provided within Table 5. The 
pump station draws water from outer ring of the 1MG reservoir.

Table 5 – High Service Pumps 
High Service Pump Name Pump Capacity (gpm) Pump Capacity (mgd)

HSP 1 1,850 2.66
HSP 2 1,720 2.48
HSP 3 1,720 2.48
HSP 4 1,800 2.59

Total Capacity 7,090 10.2
Firm Capacity 5,240 7.55

Finished water from the WTP runs through a gravity transmission main to 2 finished concrete water storage 
reservoirs at the Island. The first reservoir was built in 1963 and has a volume of 1MG. The reservoir is 100 feet in 



May 10, 2023 Fishbeck | Page 7

Z:\2023\230532\WORK\REPT\MT PLEASANT DWSRF PLANNING DOCUMENT_DFT_2023_0510.DOCX

diameter and has outer and inner concentric chambers. The second was built in 1978, is 115 feet in diameter and 
has a volume of 2MG. Over the years both reservoirs have been rehabilitated to maintain system reliability. The 
concrete vault between the reservoirs includes influent piping, piping connecting both reservoirs and valves 
strategically located for isolation.

2.5.3.1 Existing Electrical System

A medium-voltage (primary) electrical service (8320-volts, 3-phase) is provided at the Island location. Power is 
distributed via pad-mounted medium-voltage (15 KV) primary switchgear to two 500 KVA pad-mounted 
transformers; one at the Ranney Building and one at the high service pump building. The primary switchgear is 
located near the 500 KVA transformer that serves the high service pump building. Both pieces of equipment need 
to be moved to be located outside the 100-year floodplain. Inside the high service pump building, 480-volt, 
3-phase power is distributed via a motor control center (MCC) with a 3-pole, 600-amp main circuit breaker, 15 
KVA step-down transformer, and lighting panelboard (LPA). The MCC includes four, Size 4 full-voltage, 
non-reversing motor starters that control four 100 HP high service pumps. One of the high service pumps includes 
an engine-drive so the pump can be operated during a power outage. The existing motor control center, 
step-down transformer, and panelboard should be able to be reused. It is recommended that the existing high 
service pump motor starters be replaced with variable frequency drives (VFDs). New VFDs will be free-standing or 
wall-mounted near the respective pumps.

The 500 KVA transformer at the Ranney Building also needs to be moved to be located outside the 100-year 
floodplain. Inside the Ranney Building, 480-volt, 3-phase power is distributed via a 3-pole, 500-amp main circuit 
breaker, 3-pole, 600-amp manual transfer switch, MCC with a 3-pole, 600-amp main circuit breaker, 15 KVA 
step-down transformer, LPA, 10 KVA step-down transformer, and lighting panelboard (LPB). The 10 KVA 
transformer and panelboard LPB are in the valve vault between the 1 and 2 MG Reservoirs. Full-voltage, 
non-reversing motor starters for Wells 12, 18, and 19 are located inside the Ranney Building. The wells are 
located remote from the building. Well 12 is 150 HP and controlled via a Size 5 motor starter. Well 18 is 60 HP 
and controlled via a Size 4 motor starter. Well 19 is 75 HP and controlled via a Size 4 motor starter. VFDs for 
Ranney Well Pumps 9A, 9B, and 9C are located inside the Ranney Building (near the well pump motors); each 
pump is 60 HP.

A 230 KW trailer-mounted, portable generator is parked in a building near the Ranney Building and connected to 
the manual transfer switch to provide standby power to the Ranney Building in the event of a utility power 
outage. The generator is likely capable of operating two Ranney Well Collector pumps. The generator needs to be 
manually started and connected during a power outage.

The existing main circuit breaker, manual transfer switch, motor control center, step-down transformers, 
panelboards, pump motor starters, and pump VFDs have exceeded or are near the end of their useful lives and 
should be replaced. New electrical equipment could be located in a workshop area in the Ranney Building.

2.5.4 Water Treatment Plant

The WTP is a single-stage lime softening treatment plant. Water is pumped to the WTP, which is located 
southwest of the City in Union Township. The WTP has a treatment capacity of 8.25 mgd. The treated water flows 
by gravity to 2 ground storage reservoirs on the Island. Refer to Figure 3 for a site plan.

Raw water is supplied and conveyed to the WTP via the City well system. At the WTP, water is first passed through 
an aeration step to strip off carbon dioxide and reduce the quantity of softening chemical needed, thereby 
reducing the volume of residuals produced. Softening chemicals including lime, soda ash, and ferric chloride, are 
added to raise the pH and to precipitate calcium and magnesium hardness. The water then flows by gravity to a 
set of 2 solids contact clarifiers, where flocculation, sedimentation, and clarification occur in each basin. The 
clarified water flows by gravity to a recarbonation tank where carbon dioxide is added to lower the pH of the 
water. The carbonated water is then filtered via 2 banks of dual media gravity filters with 4 filter cells each. The 



May 10, 2023 Fishbeck | Page 8

Z:\2023\230532\WORK\REPT\MT PLEASANT DWSRF PLANNING DOCUMENT_DFT_2023_0510.DOCX

filters are periodically backwashed, the solids are removed, and the backwash water is routed to an onsite 
backwash seepage lagoon. Polyphosphate for corrosion control and sodium hypochlorite for disinfection are 
added to the filtered water. Fluoride is also added to the water before it flows by gravity out of the Plant to the 
Island. Fluoride is dosed to current standards, 0.6 – 0.7 parts per million (ppm). The City’s raw water has a 
naturally occurring fluoride concentration of 0.3 ppm. 

The unit processes at the WTP and the capacity are provided in Table 6.

Table 6 – Unit Processes and Capacity
Unit Process Capacity
Aerator
No. of Units 1
Air to Water Ratio 0.63 cfm/gpm
Height 33.92 ft
Down Flow Velocity 0.5 ft/s
Tray Aerator Application 20 gpm/ft2

Capacity 8.24 mgd
Conical Clarifiers
No. of Units 2
Major Diameter 51-ft 6-in
Minor Diameter 10-ft 6-in
Overall Height 33-ft 6 in
Volume 190,000 gal
Detention Time 66.33 min
Rated Capacity 8.25 mgd
Recarbonation
No. of Tanks 1
Injector Capacity 173 lbs/hr
Gas to Water Ratio 2.14 ppm CO2
Tank Volume 43,000 gal
Detention Time 7.52 min
Rated Capacity 8.63 mgd

Filtration
No. of Cells 8
Cell Surface Area 240
Loading Rate 3.0 gpm/sf
Sand Depth 12-in
Anthracite Depth 18-in
Rated Capacity 8.30 mgd

Refer to Figure 3 for the WTP site plan and Figure 4 for schematic of the existing treatment processes.

2.5.4.1 Existing Electrical System

A medium-voltage (primary) electrical service (8320-volts, 3-phase) is provided at the WTP. Power is distributed 
via pad-mounted medium-voltage (15 KV) primary switchgear to a 500 KVA pad-mounted transformer. The 
primary switchgear is located near the WTP property line at the entry drive off South Lincoln Road. The 
pad-mounted transformer is located immediately outside the WTP Electrical Room in the southwest corner of the 
building. Inside the WTP, 480-volt, 3-phase power is distributed via a main distribution panel (MDP) with 3-pole, 
600-amp main circuit breaker and various feeder circuit breakers, 3-pole, 225-amp automatic transfer switch 



May 10, 2023 Fishbeck | Page 9

Z:\2023\230532\WORK\REPT\MT PLEASANT DWSRF PLANNING DOCUMENT_DFT_2023_0510.DOCX

(ATS), emergency distribution panel (EDP) with 225-amp main lugs and various feeder circuit breakers, various 
step-down transformers (two 45 KVA and one 30 KVA), distribution panelboard (DPA) with 100-amp lugs, lighting 
panelboards (LPA, LPB, and LPC), emergency lighting panelboard (ELPA) with 3-pole, 150-amp main circuit 
breaker, and various motor starters, disconnect switches, and VFDs. Standby power is provided to limited 
equipment via a 120 KW, natural gas, indoor generator (in a room next to the Electrical Room). The generator 
connects to the emergency side of the ATS and automatically starts on a loss of utility power. The generator shuts 
down and the ATS switches back to normal on restoration of utility power. It is recommended that the power 
distribution system be modified to accommodate a larger generator and ATS so more loads will be able to 
operate during a utility power outage.

2.5.4.2 Existing SCADA System

The SCADA system consists of a network of programmable logic controllers (PLCs), input/output (I/O) racks, 
control panels, operator interfaces, computer servers and workstations, radios, modems, and other network 
equipment. Components are connected via hardwiring, radio, telephone, and fiber optic connections. SCADA 
software runs on the computer servers and client workstations and include graphical user interfaces, historian, 
reporting, trending, and alarming features. Most of the existing hardware is manufactured by Opto22. Following 
is a general list of existing control panels and SCADA components:

 CP-F1 (Filters 1, 2, 3, 4)
 CP-F2 (Filters 5, 6, 7, 8, I/O Terminal 7)
 CP-LIME (PLC, I/O Terminal 6)
 CP-CLAR (Clarifiers 1, 2, I/O Terminal 3)
 FP-1 (Ferric Chloride)
 FP-2 (Sodium Hypochlorite)
 FP-3 (Lime)
 CP-VV (Ground Storage Tanks, Fiber Optic Connection)
 CP-HS (High Service Pumps 6, 7, 8, 9, PLC, I/O Terminal 8, Fiber Optic Connection)
 Supervisory Computers (2)
 I/O Panel 1, PLC (Control Room)
 I/O Panel 2 (Chem Feed)
 I/O Panel 4 (Clarifier Base)
 I/O Panel 5 (Lime)
 Radio Modem
 Telephone Modem
 Auto dialer
 Remote Station 2, I/O Terminal 9 (Wells 6, 15, 20, Radio Modem)
 Remote Station 3, I/O Terminal 10 (Wells 16, 17, Fiber Optic Connection)
 Remote Station 4, I/O Terminal 11 (1MG Tower, Radio Modem)
 Remote Station 5, I/O Terminal 12 (0.5 MG Tower, Fiber Optic Connection)

2.5.5 City Distribution System 

The existing City water system consists of three well fields supplying a lime softening water treatment plant, two 
finished water storage reservoirs, a high service pump station with four pumps, and two elevated tanks. The 
existing distribution system has a single pressure district with 2 elevated storage tanks: the Isabella Road Elevated 
Tank with a volume of 1MG, and the Kinney Avenue Elevated Tank with a volume of 0.5 MG. The existing City 
system is shown in Figure 3.



May 10, 2023 Fishbeck | Page 10

Z:\2023\230532\WORK\REPT\MT PLEASANT DWSRF PLANNING DOCUMENT_DFT_2023_0510.DOCX

The elevated tank operating ranges and typical pressure ranges for the City are helpful for understanding how the 
City system operates. The typical operating pressures and elevated tank operating ranges for the City system are 
shown in Table 7.

Table 7 – City Average Hydraulic Grade and Pressure Range

Pressure Zone Name Elevated Tank Name Average Hydraulic 
Grade Range

Average Pressure 
Range

Kinney Street 885 – 899
City Main Pressure District

Isabella Road 885 – 899
41 – 65

2.6 Summary of Project Need-Island
2.6.1 Ranney Well Collector 

In addition to the lack of capacity in the ground water supply, the quality of water was never satisfactory. The 
ground water wells produce water high in iron and hydrogen sulfide content with the hardness ranging from 350 
to 500 ppm. Therefore, the Ranney horizontal collector well was constructed in 1962 with the Chippewa River as 
its source water. Due to superior water quality and capacity Ranney Well has been the main source of water that 
the WTP treats and supplies to the City. 

This well is a horizontal collector type well with a river recharge and is located approximately 1 mile upstream on 